FCC Test Report: F105062002-A

FCC TEST REPORT

according to

FCC Rules and Regulations

Part 15 Subpart C

Applicant Netgear Inc.

Address 4500 Great America Parkway Santa Clara California
95054 USA

Equipment Mobile Broadband Router

Model No. MBR814X

FCCID PY305200014

Trade Name  SerComm

Laboratory Accreditation
d

4 P
1332

The test result refers exclusively to the test presented test model / sample.,

Without written approval of Exclusive Certification Corp. the test report shall not be
reproduced except in full.

The EUT is also considered as a kind of computer peripheral, because the connection to
computer is necessary for typical use. It has been verified to comply with the requirements
of FCC Part 15, Subpart B, Class B (DoC). The test report has been issued separately.
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CERTIFICATE OF COMPLIANCE

according to

FCC Rules and Regulations

Part 15 Subpart C

Applicant Netgear Inc.

4500 Great America Parkway Santa Clara

Address California 95054 USA
Equipment Mobile Broadband Router
Model No. MBR814X
FCCID PY305200014

| HEREBY CERTIFY THAT :

The measurements shown in this test report were made in accordance with the procedures
given in ANSI C63.4 The equipment was passed the test performed according to FCC Rules
and Regulations Part 15 Subpart C (2003). The test was carried out on Jul. 26, 2005 at

Exclusive Certification Corp.

Signature

p‘bcl_wl rw‘tfgl

Anson Chou / Manager
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1. Report of Measurements and Examinations

1.1. List of Measurements and Examinations

FCC Rule |. Description of Test Result
15.203 . Antenna Requirement Pass
15.207 . Conducted Emission Pass
15.209 . Radiated Emission Pass

15.247(a)(2) |. 6dB Bandwidth Pass

15.247(b) |. Maximum Peak Output Power Pass

15.247(c) |. 100kHz Bandwidth of Frequency Band Edges Pass

15.247(d) |. Power Spectral Density Pass
1.1307
;igég . RF Exposure Compliance Pass
2.1093

Test engineer: j‘e Y/Y)/
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2. Test Configuration of Equipment under Test
2.1. Feature of Equipment under Test

Feature of Equipment under Test

Network Protocol and Standards Compatibility

Data and Routing Protocols: TCP/IP, RIP-1, RIP-2, DHCP, RFC 1483 Bridged
or Routed Ethernet

Power Adapter

North America: 120V, 60 Hz, input
United Kingdom, Australia: 240V, 50 Hz, input
Europe: 230V, 50 Hz, input
Japan: 100V, 50/60 Hz, input

All regions (output): 15V AC @ 1.0A output, 24W maximum 12V DC @ 1.2A

Physical Specifications

Dimensions: 10" x 6.7" x 1.3" 255 mm x 169 mm x 34 mm
Weight: 1.4 Ibs.
0.62 kg

Environmental Specifications
Operating temperature:
Operating humidity:

RF Module Specifications

0° to 40° C (32° to 104° F)
90% maximum relative humidity, noncondensing

15dBm +1/-1 dB

14dBm +1/-1dB

-91dBm @ 1Mbps

-89dBm @ 2Mbps

-88dBm @ 5.5Mbps

-86dBm @ 11Mbps

-88dBm @ 6Mbps

-87dBm @ 9Mbps

-84dBm @ 12Mbps

-82dBm @ 18Mbps

-80dBm @ 24Mbps

-75dBm @ 36Mbps

-72dBm @ 48Mbps

-70dBm @ 54Mbps

-30 dBr beyond +11 MHz and —-50dBr beyond
22 MHz for 802.11b

-20 dBr at 11 MHz, -28 dBr at 20MHz, and -40
dBr beyond 30 MHz for 802.11g

TX power out B mode @ 11Mbps
TX power out G mode @ 54Mbps
RX sensitivity (8% PER) B mode on
channels 1, 6, and 11

RX sensitivity (10% PER) G mode on
channels 1, 6, and 11

Transmit Sidelobe Level

Frequency Accuracy
Pre EMI Scan
Error Vector Magnitude (EVM)

+/- 25ppm

3 dB below FCC limit

1,2,5.5, 11Mbps < 8%

6,9, 12, 18, 24, 36Mbps < 12%
48Mbps < 8%

54Mbps < 6%

Exclusive Certification Corp. Tel:886-2-2792-3366 Fax:886-2-2792-1100
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2.2. Test Mode and Test Software

The following test mode and test software was performed for conduction and radiation test:

e 802.11b (CH LO: 2412MHz)

e 802.11b (CH MID: 2437MHz) e 802.11b (CH HI: 2462MHz)

¢ 802.11g (CH LO: 2412MHz) e 802.11g (CH MID: 2437MHz) e 802.11g (CH HI: 2462MHz)

* An executive programs, “telnet” Application under WIN XP.

The test mode include two kind of adapter:
Adapter model 1 : ADS6818-1812W
Adapter model 2 : DV-151A-1

2.3. Description of Test System

Device Manufacturer | Model No. Description

PC IBM IGV Power Cable, Unshielding 1.8 m

Monitor SIimAGE 510A Power Cable, Adapter Unshielding 1.8 m
Data Cable, VGA shielding 1.35 m

Keyboard IBM KB-0225 Data Cable, PS2, shielding 1.85 m

Mouse IBM MO28VO Data Cable, USB shielding 1.85 m

Modem ACEXX DM-1414 Power Cable, Adapter Unshielding 1.8 m
Data Cable, RS232 Unshielding 1.35 m

Printer HP Desk Jet400 Power Cable, Adapter Unshielding 1.8 m
Data Cable, PRINT Shielding 1.6 m

Notebook IBM R40(2723-BV1) | Power Cable, Adapter Unshielding 1.8 m

(Remote site)

Use Cable:

Cable Description

RJ45 Unshielding, 10m

RJ45 Unshielding, 1.5m

RJ45*2 Unshielding, 0.5m

Exclusive Certification Corp. Tel:886-2-2792-3366 Fax:886-2-2792-1100
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2.4. Connection Diagram of Test System

Remote

workstation RJ 452

Printer Modem EUT PC Monitor

Keyboard

Mouse

The RJ 45 cable is connected from Remote Workstation to the EUT.
The RJ 45 cable is connected from PC to the EUT.

The I/O cable is connected from PC to the Monitor.

The 1/O cable is connected from PC to the Keyboard.

The I/O cable is connected from PC to the Mouse.

The I/O cable is connected from PC to the Printer.

The I/O cable is connected from PC to the Modem.

© N o g > 0 b

These RJ 45 cables are floating
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2.5. General Information of Test

Test Site: Exclusive Certification Corp.

4F-2, No. 28, Lane 78, Xing-Ai Rd. Nei-hu, Taipei City 114
Taiwan R.O.C.

Test Site Location (OATS1-SD): | No.68-1, Shihbachongsi, shihding Township,
Taipei County 223, Taiwan, R.O.C.

Test Voltage: AC 120V/ 60Hz

Test in Compliance with: ANSI C63.4-2003
FCC Part 15 Subpart C

Frequency Range Investigated: | Conducted: from 150kHz to 30 MHz
Radiation: from 30 MHz to 24620MHz

Test Distance: The test distance of radiated emission from antenna to EUT is
3 M.

2.6. History of this test report

ORIGINAL.
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3. Antenna Requirements

3.1. Standard Applicable

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall be
designed to ensure that no antenna other than that furnished by the responsible party shall be used

with the device.

And according to FCC 47 CFR Section 15.247 (b), if transmitting antennas of directional gain
greater than 6dBi are used, the power shall be reduced by the amount in dB that the directional gain

of the antenna exceeds 6dBi.

3.2. Antenna Construction and Directional Gain
Antenna type : Reverse SMA connector, dipole antenna

Antenna Gain: 2 dBi.
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4. Test of Conducted Emission

4.1. Test Limit

Conducted Emissions were measured from 150 kHz to 30 MHz with a bandwidth of 9 KHz on the 115
VAC power and return leads of the EUT according to the methods defined in ANSI C63.4-2003
Section 3.1. The EUT was placed on a nonmetallic stand in a shielded room 0.8 meters above the
ground plane as shown in section 2.2. The interface cables and equipment positioning were varied

within limits of reasonable applications to determine the position produced maximum conducted

emissions.
Frequency Quasi Peak Average
(MHz) (dB pV) (dB pV)
0.15-0.5 66-56* 56-46*
0.5-5.0 56 46
5.0 —30.0 60 50

*Decreases with the logarithm of the frequency.

4.2. Test Procedures

a. The EUT was placed 0.4 meter from the conducting wall of the shielding room was kept at least

80 centimeters from any other grounded conducting surface.

b. Connect EUT to the power mains through a line impedance stabilization network (LISN).
c. All the support units are connecting to the other LISN.
d. The LISN provides 50 ohm coupling impedance for the measuring instrument.

e. The FCC states that a 50 ohm, 50 micro-henry LISN should be used.

f.  Both sides of AC line were checked for maximum conducted interference.

g. The frequency range from 150 kHz to 30 MHz was searched.

h. Set the test-receiver system to Peak Detect Function and Specified Bandwidth with Maximum

Hold Mode.
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4.3. Typical Test Setup

i J %\\@ i
i ’_l_l_‘ ol i
i T N\ 2 T 8ocm !
e UJ \\ — L
i | 80cm —° = ] E
i O// 40cm \\o i
/| LISN — 1 L LISN |,
e e e i
4.4. Measurement equipment

Instrument/Ancillary Type Manufacturer Valid Date.

Receiver SCR3501 Schaffner 2005/11/03

LISN NNB-2/16Z MESS TEC 2006/03/30

LISN NNB-2/16Z ROLF HEINE 2006/05/01
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4 5. Test Result and Data

Test Adaptor 1: ADS6818-1812W

EUT : MBERZ14X%
Powar : AC 120V Pol /Phase : NEUTEAL
Test Wode : 802.11h _chl Temperature : 25
Memo : ADSBE1E-1812-0 Humidity : B4 25
Data: 13
24 Level (dBuv) Date; 2005-07-22

x FCC CLASS-B
I

x FCC CLASS-B (AVG)
I

33
3 102
-150.15 0.5 1 2 5 10 20 30
Trace: (Discrete) Frequency {(MHz)
Read Over

Freq Level Factor Level Limit Limit Bemark
WMz dBa¥ 48 dBu¥  dBu¥  dBu¥

2.69 33 .28 0.60 33 .88 26.00 ZZE AP

2.69 21.30 0.60 21.90 46 .00 24,10 AYERAGE

4,73 20,58 0.60 21.1%8 46,00 -24 .82 AVERAGE

4,73 31.33 0.60 S = 26 .00 -23.87 (P

b.08 360 .24 0.60 36 .84 B0 .00 23,16 (F

B.0g 3470 0.60 3345 20.00 16,65 AVERAGE

b.62 37.78 0.60 32.38 B0 .00 2162 (F

B.BZ 3318 060 32.76 20,00 14,24 AYERAGE

7.09 19.08 0.60 19 .68 20,00 -30.32  AVERAGE

7.09 29 .22 0.60 20 .82 B0 .00 -a0.1g  (F

17.76 5 0.84 32.41 B0 .00 2709 (F

17.76 17.81 0.84 12 .65 20.00 -31.35  AVERAGE

Femarks: 1. Level = Read Level + Factor

2. Factor = LISN{ISN) Factor + Cable Laoss

Exclusive Certification Corp. Tel:886-2-2792-3366 Fax:886-2-2792-1100 Issued date: Aug. 01,2005 12 of 91
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EUT : MBE214X
Power : AC 120V Pol fPhase : LINE
Test Mode : 802,11k _chl Tenperatnre : 23 T
Memo : ADSBE1E-1812-0 Homid ity : B4 24
Data: 14
g0 Lewel (dBuV) Date; 2005-07-22

x

FCC CLASS-B

K

FCC CLASS-B (AVG)

33
' 1P 1
3
-15
015 0.5 1 2 5 10 20 30
Trace: (Discrete} Frequency (MHz)
REead Dver

Freq Level Fact

MO AT Q0 D0 TN T LN 00 G e e
N
[~
(¥Y]
©n
[a—
=1

—_—

dBu¥
2305 QP
-19.54  AVERAGE
-22.44 QP

-47.92  AVERAGE
-14.87  AVERAGE

-22.54 QP
-14.18  AVERAGE
-21.88  (OF
-23.04  QOF

-27.93  AVERAGE
-28.12  AVERAGE
-26.15  QF

Bemarks: 1. Level = Bead Lewvel + Factor

2. Factor = LISN{ISN) Factor + Cahle Loss
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EUT : MER&14x
Power : AC 120V Pol fPhase : NEUTRAL
Test Mode : 802.11h_ché Temperatnre : 23
Memno : ADSEE1E-1812-0 Homid ity : B4 24
Data: 15
an Level {dBuv) Date: 2005-07-22

x FCC CLASS-B
I

K FCC CLASS-B (AVG)
I

11

33 i Al

3 12
] .15 0.5 1 2 B 10 20 30
Trace: (Discrete) Frequency (MHz)
REead Over
Freq Level Factor Level Limit Linit Hemark
Mz dBu¥ dB dBu¥ dBu¥ dBu¥
2.69 33.33 0.60 33.93 56 .00 St OF
2.69 21.50 0.60 22.10 46 .00 -23.90  AVERAGE
4.73 20,60 0.60 21.20 46 .00 -24 .80 AVERAGE
4.73 31.53 0.60 32.13 56 .00 -25.8%F OF
B.08 36,11 0.60 36.71 B0.00 -23.29 (P
B.08 32.68 0.60 33.28 50,00 -16.72  AVERAGE
B.62 37.69 0.60 38.29 B0.00 -21.71 QF
B.62 St el 0.60 S 50,00 -14.29  AVERAGE
7.59 19.26 0.60 19.86 50,00 -30.14  AVERAGE
7.59 29.35 0.60 29.95 B0.00 -30.05  QF
17.76 o 0.324 32.41 B0.00 -27.59 (F
17.76 17.81 0.24 12.65 50.00 -31.35  AVERAGE

Bemarks: 1. Level = Read Lewel 4+ Factor
2. Factor = LISN(ISN) Factor + Cahle Loss
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EUT : WBRE 14X
Fower : AC 120V Fol /Phase : LINE
Test Hode : 802,11k _chB Temperature : 23 T
Mema : ADSEE1E-1812-0 Homiditw : B4 %6
Data: 16
80 Level {dBuv) Date: 2005-07-22

K

FCC CLASS-B

x

FCC CLASS-B {AVG)

33 |
! 1p 1
4
_150.15 0.5 1 2 b 10 20 30
Trace: (Discrete) Frequency (MHz)
Read Over
Freq Leval Factor Leval Limit Limit Eemark
MMz dBa¥ 48 dBu¥  dBa¥  dBa¥
1.26 30.33 0.57 30.90 26 .00 -23.10  QF
1.26 223.79 0.37 26 .36 46 .00 -19.64  AVERAGE
3.85 32&.65 0.70 3333 26 .00 2265 OF
3.85 1725 0.70 17.95 46 .00 -28.05  AVERAGE
2.67 34 .39 0.66 32.05 20.00 -14.95 AVERAGE
2.67 360 .66 0.66 37 .32 B0 .00 2268 (F
BB 39,19 063 32.84 20,00 -14.16  AVERAGE
b.0Z 37.00 0.65 Ja.13 B0 .00 -21.85  (F
2.01 36.34 0.62 36,96 B0 .00 -23.04  QF
.01 21.45 0.62 2207 20,00 -27.93  AVERAGE
19,53 21.33 0.62 21.95 20.00 -28.05  AVERAGE
19.53 33.39 0.62 34.01 B0 .00 -22.99  QF

Bemarks: 1. Level = Read Lewsl + Factor

2. Factor = LISHN(ISH) Factor + Cahle Loss
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EUT : MBRZ14X

Power : AT 120V

Test Wade : 302,11k _chll

Hemo : AlERE1E-1812-
Data: 17

Fol/Phase : NEUTRAL
Tenperature : 25
Homidity : B4 %

Date: 2005-07-22

Lewvel {dBu)
80

x

FCC CLASS-B

\

FCC CLASS-B (AVG)

33
g 11
-15
015 0.5 1 2 b 10 20 30
Trace: (Discrete} Frequency {MHz)
Read Over

Freq Level Fact

b B R e R [ T B ) T = R R o
o)
oD
e
]
n
=1

—_—

or

B0
B0
B0
B0
B0
B0
B0
B0
B0
B0
.84
.84

Limit Remark

-22.19  QOF
-24.02  AVERAGE
-24 .85 AVERAGE

-23.74 QP
-23.36  (OF
-16.83  AVERAGE
-21.85  QF

-14.31  AVERAGE
-30.10  AVERAGE
-30.08 QP
-27.59 QP
-31.35  AVERAGE

Femarks: 1. Level = Read Level + Factor

2. Factor = LISH{ISN) Factor + Cahle Laoss
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EUT : WBRZ 14X
Power ¢ AC 120V Fol /Phasze : LINE
Test Mode : 802.11h _chll Tenperature : 23 T
Memo : ADERE1E-1812-0 Homid ity : B4 24
Data: 18
a0 Level (dBuv) Date: 2005-07-22

x

FCC CLASS-B

x

FCC CLASS-B (AVG)

33 .
J 10 1M
3
_150.15 0.5 1 2 il 10 20 30
Trace: {Discrete} Frequency {(MHz}
Eead Ower
Freq Level Factor Level Limit Limit  Remark
WMz dBaY 48 dBu¥  dBu¥  dBu¥
1.26 30.50 0.57 31.07 36 .00 -24.93 0OF
1.26 25.88 0.57 26 .45 46 .00 -19.55  AVERAGE
3.85 32.70 0.70 33.40 56 .00 -22.60  QF
3.85 1731 0.70 12.01 46 .00 -27.99  AVERAGE
5.67 34 .31 0.66 34 .97 50.00 -15.03  AVERAGE
S 36.55 0.66 37.21 G000 -22.79 0F
biib2 35.07 .65 30T 30,00 -14 .28 AVERAGE
B.62 37 .44 0.65 38.09 G000 -21.91 nF
2.01 36.32 .62 36.94 Bi0.00 -23.06 QP
2.01 21.39 0.62 22.01 a0.00 -27.99  AVERAGE
19.53 21.35 0.62 21.97 50.00 -28.03  AVERAGE
19.53 33.39 0.62 34.01 G000 -25.99  0OF

Bemarks: 1. Level = Read Lewvel + Factor

2. Factor = LISNC(ISN) Factor + Cahle Laoss
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EUT : WBRE214X
Power : AC 120V Pol/Phase : HEUTREAL
Test Maode : 802,11z _chl Tenperature : 25
Memno : ADEGE1E-1812-U Homid1tw : B4 24
Data: 19
aii Level (dBuv) Date: 2005-07-22

\

FCC CLASS-B

T

FCC CLASS-B (AVG)

33 o
3 11
_150.15 0.5 1 2 L 10 20 30
Trace: (Discrete} FiRRuEnCY. IMHE)
Read Over

Freq Level Factor Level Limit Limit Eemark
UMEz ARV 48 dBu¥  dBa¥  dBu¥

2.69 33.36 0,60 33.96 26 .00 -22.04 0P

2.69 21.29 0,60 21.89 46,00 -24.11 AVERAGE

4.73 20,44 0,60 21.04 46,00 =24 .96  AVERAGE

4.73 31.58 060 32.18 26,00 -23.82 0OF

B.08 360,14 0.60 36074 B0 .00 -23.26  QF

B.08 32.63 0.60 33.23 20.00 -16.77  AVERAGE

b.62 37.47 0.60 38.07 B0 .00 -21.95 QP

B.62 32.01 0.0 30.61 20,00 -14.39  AVERAGE

7.59 19.24 0,60 19.34 20,00 -30.16  AVERAGE

7.59 29.40 0,60 30.00 B0, 00 3000 0F

{prena ShEn| 0.84 S G0, a0 =27.65  0OF

17.76 17 .81 .84 18.65 20,00 -31.35  AVERAGE

Fematks: 1. Level = Read Lewvel + Factor
2. Factor = LISH{ISN) Factor + Cahle Loss
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EUT : MER&14X
Power : AT 120V Pol fPhase : LINE
Test Mode 802,11z chl Tenperatnre : 23 T
Memo : ADSBE1E-1812-0 Homid ity : B4 24
Data: 20
80 Lewel (dBuv) Date: 2005-07-22

x F‘:‘: 1:L.IEI.S-S-B
|

K FCC CLASS-B (AVG)
|

12
33 |
f 10 1M
3
_150.15 0.5 1 2 b 10 20 30
Trace: (Discrete) Frequency (MHz)
Read Over

Freq Level Factor Level Limit Limit Remark
MMz dBuV 48 dBuV  dBuV  dBu¥

1.26 30.44 0,37 31.01 26,00 -24.99 QP

1.26 22,80 0,37 260 .37 46 .00 -19.65  AVERAGE

3.8 32,89 0.70 33.29 26 .00 -22.41 QF

3.8 17 .36 0.70 12.06 46,00 27,94 AVERAGE

W 34 .39 0.66 32.03 20,00 -14.95  AVERAGE

5.67 36.40 0.66 37.06 B0 .00 22,94 QF

B.62 Fan. 11 0.6 39416 20,00 1424 AVERAGE

B.62 37 .49 0.6 Je.14 B0 .00 -21.86 QP

.01 360,38 0.62 37.00 B0 .00 -23.00 0 QPp

2.01 21.37 0.62 21.99 20,00 -28.01 LYERAGE

19.53 21.39 0.62 22.01 20,00 27,99 AVERAGE

19.53 33.40 0.62 34 .02 B0 .00 -232.98 QP

Bemarks: 1. Lewel = Read Lewel + Factor
2. Factor = LISN(ISN) Factor + Cahle Loss
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FCC Test Report: F105062002-A

EUT : MER214X%
Power : AC 120V Pol fPhase : FEUTRAL
Test Hode : 802 11z chb Tenperatnre : 25
Memo : ADSBE1E-1812-1 Homid ity : B4 24
Data: 21
g0 Lewel (dBuV) Date: 2005-07-22

x FCC CLASS-B
I

“=H=H~H=H=Hﬂhﬂhﬂhﬂh FCC CLASS-B (AVG)
I

33 ' o
1 102
13 0.15 0.5 1 2 5 10 20 30
Trace: {Discrete) Frequency (MHz)
Read Ower
Freq Leveal Factor Lewvel Limit Limit Femark
MHz dBu¥ dB dBu¥ dBu¥ dBu¥

.60 34.13 56.00 -21.87 QP
.60 22.00 46.00 -24.00  AVERAGE
.60 21:20 46.00 -24.80  AVERAGE
.60 32.28 56.00 -23.72 QP
.60 36.85 &0.00 -23.15 QP
.60 33.30 50.00 -16.70  AVERAGE
.60 38.10 &0.00 -21.90 QP
.60 5301 50.00 -14.39  AVERAGE
.60 19.90 50.00 -30.10  AVERAGE
.60 30.35 &0.00 -29.65 QP
.84 32.34 &0.00 -27.66 0 QP
.24 15.65 50.00 -31.3>  AVERAGE

Remarks: 1. Level = Read Level + Factor
2. Factor = LISH(ISN) Factor + Cable Loss

=l ~=-]~=1~1: o Trde B ka
o
<D
Ca
[~
L |
L

—_—
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FCC Test Report: F105062002-A

EUT : MBEZ14X
Pawer : AC 120V Fol/Phase : LINE
Test Wade : 302,112 chb Tenperature : 25 T
Hemo : AlEnEl1g-1812- Humidity : B %
Data: 22
80 Lewvel (dBu) Date: 2005-07-22

x FCC CLASS-B
[

K FCC CLASS-B (AVG)
[

12
33 .
I 10 i
_150.15 0.5 1 2 L 10 20 30
Trace: (Discrete) FERAuEscE (MHz)
Read Ower

Freq Level Factor Level Limit Limit Remark
"UMEz dBa¥ 48 dBu¥  dBu¥  dBaV

1.26 30.50 0.57 31097 56 .00 -24.93  QF

1.26 20,86 0,57 260 .43 46,00 -19.37  AVERAGE

3.82 3277 0.70 33.47 26,00 Boend 0P

3.85 17.53 0.70 18.23 46,00 -27.77 AVERAGE

2.67 34 .41 0.66 32.07 20,00 -14.93 AVERAGE

2.67 360 .29 0.66 360,95 B0 .00 -23.02 QP

6,62 3514 0.65 35.76 50,00 -14.24  AVERAGE

B.62 37 .49 0.65 Je. 14 B0 .00 -2l.86 QP

2.01 30,35 0.62 360,97 B0 .00 -23.03  QF

2.01 21.30 0.62 21.92 50,00 -22.08  AVERAGE

19,53 21.40 0.62 22.02 20,00 -27.98  AVERAGE

19,53 33.42 0.62 34.04 B0 .00 -23.96 QP

Fematks: 1. Level = Read Level + Factor

2. Factor = LISH{ISN) Factor + Cahle Loss
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FCC Test Report: F105062002-A

EUT : MBR214¥

Power : AC 120V

Test Wode 802, 11g_chll

Mema  ADSERlE-1812-0
Data:

|_23 1 {¢IB
evel (dBu
e {dBuv)

Pol/Phase : NEUTRAL
Temperatnre : 25
Homidity L 24

Date: 2005-07-22

x

FCC CLASS-B

\

FCC CLASS-B (AVG)

33 0
: i,
-15
015 0.5 1 2 5 10 20 30
Trace: (Discrete) Frequency (MHz)

Read
Freq Level Fact

et e ® e e Mo R en 3 By o) O Nl N s Y o]
L]
o
(8]
5]
=1
Ly ]

—_—

-21.81  QOF
-23.80  AVERAGE
-24.74  AVERAGE

-23.80  QF
-23.11 QP
-16.67  AVERAGE
-21.893  QF

-14.20  AVERAGE
-30.05  AVERAGE
-28.70  QOF
-2T.63 OF
-31.30  AVERAGE

Eemarks: 1. Level = RHead Level 4+ Factor

Z. Factor = LISN{ISN) Factor + Cable Loss
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FCC Test Report: F105062002-A

EIT . WBRE14¥
FPowe: : AC 120V Fol/Thase : LINE
Test Mode a0, 11z chill Temperature : 23 1
Memno v ADEERIE-1E1Z-U Huomidi tw : 04 il
Data: 24
€0 Level (dBuv) Date: 2005-07-22
n FCC CLASSB
- e B ot | |
T (FCC CLASS-B (AVG)

—

\\“m,

o i

i 015 (TR 1 2 K 10 20 30
Trace: {Discrete) HESsRCy Ve
Read = Over
Freg Level Factor Level Limit Linit  Hema:ik
HHz= dBu¥ dB dBa ¥ dBn¥ dBu¥
26 3080 57 el AL SR 00 -24 .83 (P
26 26,15 57 26.72 46 .00 -1a.28 AYVERAGE
25 2T 0 33.47 56 .00 LRAU5R F

(g

Bemarlks: 1. Level = Read Level| + Factor
2. Factor = LISHCISN) Factor + Cable Loss

2777 AVERAGE
-14.24  AVERAGE

-2z.02  Qp
-14.17  AVERAGE
-21.81 QF
-23.02  QF

-Z&.12  AVERAGE
-ZT.93  AVERAGE
-Z3.%1  QF
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